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(Numero)  N u m b e r  
(Fecha)  Date 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTlFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS G N E N  IN ONE O R  MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIWS EN UNO O MAS DE W S  SIGUIENTES 

ESTANDARES ULTIMA EOICION.) 

API SYX - VAIVk INSPI.CI ION ANI> I FSI'ING API 6D - PII'EI.INt VALVES. <;ATE. PLUU. l3AI.I. ANI>CHFCK 
API 5'49 - MbTAI. PICG VAIVFS - FI.ANGtl>, I'IiKEAI>bI> ANI) WELI>ING API 6DU - STEEL GATE VALVE$, FI.ANGI:I> ANI) WEI.DING ENDS 
ANSl BI6-IU - FACETO FACE AND E N D M  END I>IMkNSIONS OF VAI.VES ANSI RIb-l I - FORUED I:I'IIINGS. SOCKFI - WbLI>IN<i ANDTHRCAI>II> 
ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS 
MSS-SP61 - PRESSURE TESTNG OF STEEL VALVES 

Part No. AC041AO8MAA8300000 
(Código) 

Descr io t ion  4" Fig. 5202 F UT WCB, API TRIM No.8 8300000 
Ihvnpc i6n  CASTSTEEI.  CATE VAI.VE 150 CI.ASS 

(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVEWTH I*>W EMISSION CONTROL (SO PPM'S Mnr) (VALVULA SUMWISninoA CONCONTROL DE BAJAS 
EMISIONES FUGITIVAS (SO PPM'S M.) ) 

API 602 - COMPACT STEELGATE VALVES - FLANGED, THREADED, 
WELDING AND EXTENDED - BODY ENDS 

I H Y D R O S T A T I C  (PSI) I 150 

450 N A  N A  
(HIOROSTATTCA) 

C P R E S S U R E  T E S T  
(PRUEBAS DE PRESIOM 

I 
FACIO-21 REV '' 

CERTIFICADO POR CERTlFlED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

~oland$/Ponciano 

J&$$ SIDE (Uw: 
1 2 

MECHANICAL TESTS (PROPMECAmCAS) 

TENS YIELD E L G  RED BHN 

KPSl KPSI % % 
CVNm IST 2ND 3RO AVC 
71.20 45.82 32 50 154 

74.82 44.95 28 52 154 

100.92 69.31 24 44 269 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICI~N QUIMICA (%) 

ITEM HEAT No. MATERIAL 
(PARTE) (COLADA) (ASTM) 

BODY WHZM46 ASTM A-2161WCn 
CUERPO 

BONNET WH26287 ASTMA-2161WCB 
BONETE 

WEDGE 02489 ASTMA-217ICAIS 
DISCO 

C S v M U  P S i  Ni Cr M 0  CU Cb 
0.205 0.974 0.033 0.014 0.434 0.020 0.042 0.041 0.017 0.003 

Nomlizated to Olormalizada al 930 Temeer to (Tem~le a) 650 Cooled in air. (En~ado  en =M.) 
0.188 0.965 0.037 0.028 0.431 0.022 0.081 0.005 0.006 0.002 

Nomalirated lo (Normalizado a) 930 T e w r  to (Temole a) 650 Cooled in a k  (Enfriado en aM.) 
0.100 0.840 0.017 0.026 0.910 0.650 12.360 0.027 0.045 0.002 

N o m h d o  a (Normalizated 10) 970 Temrile a (Temwr lo) 630 En6iado enaire. (Cwled in air.) 


